



Test Report

Report No.: DGCTT180631922EN

Date: Jun. 08, 2018

Page 1 of 2

Applicant: CSP INC

Address: 8248 W.ORANGE DR GLENDALE,AZ 85303 USA

The following merchandise was (were) submitted and identified by client as:

Sample Name: RED SELF STIRRING MUG

Sample Model: 13-805

Sample Quantity: 1 PCS

Sample Received Date: Jun. 05, 2018

Completed Date: Jun. 08, 2018

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No.	Test Sample	Standard and Requirement	Conclusion(s)
1	Submitted sample	General Recognized As Safe (GRAS) specification for US FDA regulation on Stainless steel. - Total Chromium (Cr)	PASS

Signed for and on Behalf of CTT

Hilary He



Hilary He / Technical Manager
Consumer Testing Technology Co., Ltd.

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS, "s" means the item of subcontractor . This report is not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Dongguan Consumer Testing Technology Co.,Ltd.

No.7, Gongye Beisi Road, Songshanhu High-Tech Industrial Development Park, Dongguan, Guangdong, China.
Tel: 86-0769-8898 9888 Fax:86-0769-8898 8808 E-mail: enquiry@cttlab.com Website: <http://www.cttlab.com>

Hotline:400 6789 666



Test Result(s):

General Recognized As Safe (GRAS) specification for US FDA regulation on Stainless steel

- Total Chromium (Cr)

Method: With reference to US EPA3050B:1996, analyzed by Inductively Coupled Plasma Atomic Emission Spectrometer (ICP-AES)

Material No.	Description	Location
1	Silver Metal	Cup Body

Material No.	Limit (%)	Result (%)	Conclusion
1	> 10.5	14.7120	PASS

- Note:**
1. % = Percent by weight.
 2. N.D. = Not Detected (< RL).
 3. RL (Reporting Limit) = 0.0010%.

Photo of Sample:



End of Report

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS, "s" means the item of subcontractor . This report is not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

